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Fig.1 Influence of CaO on RI,ROI,
minerals and fusibility
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Fig.2 Granulation " test results
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Table 1 Effects of RDI by pre—

granulation
Case : I 1§ I
CaO 32.7% 38.3 | 38.1
A FeO 10.4! 86| 0.1
group| A1203 1.7 | 0.3 0.2 |
Si02 2.5 1.7 | 0.7

| wight | 20.7| 1T U TLT
B Ca0 4.0 3.0 3.0
group| ' Si0z 70| 6.0 6.3 |
total |- CaO | 9.9 :9.3 9.2 |
(A+B)| SiOz 6.1 53| 5.3
o Piniotion] 35.1 |36 .0 | 36 .8
RDI |ordinaly | 42.0 | 41.2 | 41.2
improve_ .| 6.9 5.2 4.4 |
{Calculated  compornent “after reaction) -




